BALANCE

S Vo

Control Throws fgH%

Set the control throws as followings for a starting point. After you
familiar with its flying characteristics then these control throw can
be tailored to fit your flying style.

1
Rudder-Low Rate /}
< =}
\ 1"
FEfEE
13/4
Rudder-High Rate /}
< =}
Tt 13,
1 2II
Aileron-Low Rate /} /
< =1
=i BT g = Y 2"
BERE
Aileron-High Rate />3/4"
< =}
T~
Elevator-Low Rate /}1/2"
< =}
T
KEMRE
Elevator-High Rate /}3/4
< =}
Tt gy
Flap
s ST )
e S \[ 2

Center of Gravity

IMPORTANT - Do not attempt to fly your model before
completing this very important section. Amodel that is not
properly balanced will be unstable and could cause serious
damage and/or injury. Adjust the battery location or add
weight as needed to achieve level balance.

RATRIREEWBFABE D,

Measure the C.G. while plane isdry. The balance point is
about 3 3/4"(95mm) behind the leadingedge where there
is apanel line onfuselage.

BB BEERTAA995mm,

Locate A Good Flying Site

Generally, the best place to fly your modelis atan AMA

(Academy of Model Aeronautics) chartered club field. Your

local hobby dealer cantell youif thereis sucha clubin your
area or write the AMA for information. Itisalso agood idea
to join this organization before flying your model since they
offer liability insurance that can protect youif your model

causes damage or injury to others.

Academy of Model Aeronautics

5151 East Memorial DR
Muncie, IN 47302-9252

www.modelaircraft.org

If there is not a chartered club field in your community,
you will need tofind a large area free of obstructions, and

has a smooth grass or asphalt surface to be used as a
runway. For safetysake, itshould be located well away from
houses, buildings, schools, power lines and airports. If you
will be flying within 6 miles of anairport, you should check
with the airport manager before flying your model.

A Note On Batteries

The batteries are the heart of your radio system. Make sure
you have fully charged batteries! With recharge-able
batteries, follow the manufacturers instructions to make
sure the batteries are fully charged, especial the firsttime
the radio is used. We would recommend you use larger
capacity (1000mAh) if you use high performance servos as
they will draw more current than ordinary servos.

HRERSERE, FEALO00MAHL LR RIFEM,

Congratulations

Now that youhave completed the assembly of your Sept.
Fury we feel that you have a very capable and good
looking sports scale plane. We hope that you will enjoy
this model andget many hoursof flying pleasure from its
use. Thank you for purchasing this Sept. Fury from
Thunder Tigerand we look forward to providingyou with
other great R/C productsin the future.

24

@Wer

%@ ;‘; .\;“(\i\\“; -

Assembly Manual &%

RHH

pec
Wing Span: 67 3/4 (1720mm)
Length: 60" (1525mm)
Weight: 55009 ( 12 Ibs.)
Engine: .90 2C,1.20 4C req'd
Radio: 5~8ch 6~8servosreq'd

Unlimited Pylor

&

Warranty

This kit is guaranteed to be free from defects in material and workmanship at the date of purchase.
It does not cover any damage caused by use or modification. The warranty does not extend beyond
the product itself andis limited only to the original cost of the kit. By the act of building this user-
assembled kit, the user accepts all resulting in liability for damage caused by the final product. If the
buyer is not prepared to accept this liability, it can be returned new and unused to the place of
purchase for a refund. Neither your dealer nor Thunder Tiger Distributors, can accept kits for return if
construction has begun.

Notice: Adult Super Vision Required
This is not a toy. Assembly and flying of this product requires adult super vision.
Read through this book completely and become familiar with the assembly and flight of this airplane.
Inspect all parts for completeness and damage. flyou encounter any prob lems, call us for help.

E fh R

HEHEBERRIETMNEGARIZ ek, BEFACEERERERE. WEREHAEMR
iﬁﬁﬁ‘]?ﬁiﬁ? REFNGEETERREREAS. MRBEEEZIEREIEREEMAERIESD, 7
BERAEMBIEERL ATUBTEBRFHNER ZREEHENHERE. WREMRELKIFRE,
Fi’FE“ZnL_'TT %, ASEEERNKHEHAREEELA, HTAETHERE.
AEMBRAFBI6GEULL, REZEWFEBAERARRETRE.

JE6788 V2



INTRODUCTION

Congratulations onthe purchase of one of our finest ARFs to date. The ever-popular Sept.Fury piloted by Michael Brown
qualified inthe Unlimited Class at468.266 mph of the 2002 National Championships Air Race & Air Show, which was held
in Reno Stead Field. For more information please browse www.septemberpops.com for more information.

Thunder Tiger has teamed up with the Michael Brown Racing team to bring this legendary airplane to your hands; Thunder

Tigeris proudly to present the only officially licensed 1/7th replica of the "Sept.Fury" to all the R/C hobbyist alike worldwide!

It's areplica that has stayed true to the "Sept.Fury" in its purest form, pre-painted fiberglass fuselage and cowl, scale details
like panel line and retract well with gear door, etc. With it, you can now experience the thrill of piloting one of the best racing

planes in the history! Fly it low, fly it fast to experience the ultimate thrill and pylon racing excitement of the "Sept.Fury".

PRE-ASSEMBLY NOTES

The Sept. Fury is designed for advanced pilots andit requires advancedassembling and flying skill. Before you
begin, checkthe entire contents of your kitagainst the parts drawing and photosto make sure thatno parts are missing
or damaged. This will alsohelp you tobecome familiar witheach component ofyour plane. Ifyou find thatany of the parts
are either missing or damaged, please contact Thunder Tiger Distributors for Customer Service.

Before beginningthe assembly read theinstructions thoroughly to give an understanding of the sequence of steps and a
general awareness ofthe recommended assembly procedures.

Trial fiteach partbefore gluingit in place. Make sure you are using the correct part and that it fits well before assembling.
No amount of glue can make up for apoor-fitting part. Always apply Loctite ( not furnished) to all screwsand nuts to
prevent them from loosening .

iR

EEEERKARAE. EAG—ETREEMNERYE! ERAFE
=4

ARERRIFAIBIEM A E P BRI, 558 F & M AH B E =R B A 4 e A0 ) 48 BR R 451
FERBRSEESEGSHRAREN. URPERITRIGEEE, MZAmEAREM LIE
HEZREEFBAK

HAERURRITHRE

A5 mmﬁﬂiﬁiﬁ%ﬁﬁﬁﬁﬁ#,wgﬁﬁﬁﬁ=ﬁ%%ﬁ%§°
MEARUERTUHREMEARBEITEZIZHNG.

REEERESE. AXZE

TABLE OF CONTENTS

INtrodUCtioN.....oviiiii e 2 RUAAEr oo 17
Recommended Tools & Materials ............... 3 Tall Gear ....ooiviiii 18
Parts DrawingsS.....cccvvveiiiiiiiiiiiieiennnn 4-5 ENQine. ..o 19
Parts ChecCk LiSt......ouiuiiiiiiiiiiiiiiiiieen 6 Fuel Tank. ..o 20
WING .o e 7-10 RATIO ... 21
Landing Gear.......c.cooviiiiiiiiiiiiiiinnns 11-12 COWIING . oniniii e 22
Fuselage. ...coooiiii 13 DecCal ..o 23
Tail o, 14-16 BalancCe.......ccoooiiiiiii 24

gq%-\“ . RECOMMENDED TOOLS & MATERIALS

RECOMMENDED TOOLS & MATERIALS
PR TERE M4

Adhesives:

Instant setting Cyanoacrylate adhesive (thin CA)
Slow setting Cyanoacrylate adhesive (thick CA)
5-10 Minute Epoxy (fast)

20-30 Minute Epoxy (slow)

Tools:

Model knife, T-.Pms, MAS_K tape . Tools - Model assembly can be much easier if the proper
Small screwdrivers, mediumscrewdrivers tools are used. Therefore, we have included in our
Scissors checklist tothe left, a complete listing ofall the tools we
Steel straightedge used to assemble our prototype models. As you will
Long nose pliersand diagonal cutting pliers notice, many household tools can be utilized during

Drill and drillbits (1/16", 3/32", 3.4mm) construction.

M4x0.7 Tap NEBHEENLETER,
Sanding block

Fine felttip pen and softlead pencil
Straight building board

HET AT

Engine-The Thunder Tiger
PRO-91is the ideal engines
| for this airplane. This quiet-
| running engine is easy to
start, requires no special
break-in periods, easy to
maintain and will lastfor
years.

R/C System:

6 Channel radiowith 7 servosplus one retractservo
Five 12" extensionwires.

one Y cords

Engine:
2 cycle:91~1.08
4 cycle:1.2~1.5

EHEATEPRO-913| &

Propeller:
Appropriate forengine type and preferred Muffler (P/INTTR9791)
performance Most Pitts style mufflers

will fit  this Sept. Fury .

However, we recommend

the use of Thunder Tiger
custom - made Sept. Fury
muffler with two exhaust

pipes that divert the smoke
in to the two concavities of
the fuselage to obtain a
more scale- like apperance.
This muffler fits TT and OS.
60~.90engines.

H 5 4 HH B SRPRO-9 148 EL

ITEMS YOUMAY NEED
2 EEG,

Adhesives - You will need two types of adhesives for the

Sept.Fury - Epoxy and Instant(cyanoacrylate) adhesives.
We recommend that you purchase both 5-minute and 30-
minute epoxy to cutdown onassembly time, but you can
get by withonly 30-minute epoxy if time isnot important. |
Youwill alsoneed asmall bottle of both "Thick" and "Thin"

instant CAadhesive.

TR DR 1R I I A R S R (TR B R AR ), TTR1115 - Precision Fueler Valve

H2 R PR n i 2R o



PARTS DRAWINGS

Qe T,

PARTS DRAWINGS

AS6429 Fuselage

1

Coveling 200X80mm

|

C— 11—

VT Lower Trailing Edge (1)

e

FRP Cockpit (1)

—

CC——

VT Upper Trailing Edge (1)

FRP Tail Cover (1)

Fuselage(1)

O

Rubber Band (2)

L]

FRP Tube(1)

Fiberglass Cloth (1)
g )

Rudder (1)

¢/ O O - -

Doubler(28) CA Hinge (3) 2x8mm Washer Wood Screw (24)  2.3X12mm Washer Wood Screw (4)

No. 3299 Wheel AS6432 Canopy

<L

Canopy (1)

Wheel (2)

2x5mm Wood Screw (4)

Silicone Tube (1)

No.3265 Fuel Tank

—

Crank Weight (1)

- [ E

90-degree Nipple (1)

Cap (1)

ar—D

Straight Nipple (1)

b

Fuel Stopper (1)

480cc Tank (1)

AS6428 Plywood Parts

Plywood Parts (A)

Plywood Parts (B) Plywood Parts (C)

AS6435 Pushrods AS6441

Throttle Pushrod (1) Retract Pushrod (2)

N
Aileron Pushrod (2)

J S

Flap Pushrod (2)

== ®
Clevis(4) M2 Nut (4)

Control Horn

Control Horn (S/4)

Back Plate

.

Control Horn (L/2)

M2 Nut (2)

[

2x30mm Machine Screw (2)

@) Gumna

2x22mm Machine Screw (4)

[

2x15mm Machine Screw (4)

AS6430 Main Wing

Joiner Wire (2)

LT ]

Aileron Servo Case (L/1, R/1)

—

Joiner Tube (2)

7]

Flap Servo Case ( L/1, R/1)

Left Wing (1) Right Wing (1)

(S
CAHinge (14) 3x20mm Wood Screw (2)
| . . ‘ — =
FRP Wing Joiner Tube (1) Dowel (4) 2.3x12mm Washer Screw (16)

PEOOO9 EZConnector

L .

1.5mm Hex Wrench (1) 3x3mm Setscrew (1)

Mounting Beams (2)

|

[o]m © ©

a

EZ Connector (1) T Washer (8)
asher

M2 Nut (1) M2 Washer (1)

Rubber (8)

No. 3012 Anti-Vibration Engine Mount

L R
Blind Nut (4)

[Jumunun]
6/32 x 20mm Socket Cap Screw (4)

B
4x 20mm Socket Cap Screw (4)

B mmm

4mm Hex Wrench (1) 5x40mm Socket Cap Screw (4)

Threaded End (4)

Ve——
Z-Bend End (2)

AS6434 Pull-Pull System

o ==
Brass Tube (8) Clevis (4)
———a ©

M2 Nut (4)

O

Wire (3.6M/1)

AS6431 Horizontal Tail

OPTINAL PARTS
No. 3290 Aluminum Spinner

(2-blade)
4

N0.3291 Aluminum Spinner

S

Horizontal Tail (1)

(3-Blade)

Aluminum Spinner (1) Back Plate (1 Aluminum Spinner (1) Back plate (1)
O = @ [ — a @ o
CA Hinge (6) Bushing (1) ~ Adaptor (1)  Spinner Bolt (1) Bushing (1)  Adaptor (1)  Spinner Bolt (1)

AS6438 Scale Tail Gear

Tail Wheel (1)
L)
2.6x26mm ®
Sink Head Screw (1)
“ M2 Nut (2)

3x5mm Setscrew (1) )
Tail Wheel Fork (1)

e (o) & &L

. Pushrod End Retai 1
Steering Horn (1) Wheel Spacer (1) Blind Nut(2) ushrod End Retainer (1)

AS6439 Elevator Linkage Set

= 1\  —

Elevator Wood Pushrod (1)

= ==

Clevis (2)

|
Threaded Pushrod (2)

AS6436 Decal

2/
EZSAL Lﬁ
;

ld“ﬂ

Decal A (1)

Decal B (1)

[ 1] siver peca u.rm)

AS6425 Elevator Torque Wire

==

Torque Wire (1)

N0.3009 Superlite Retract AS6433 Cowling

. o |
3x3mm Setscrew (2) b=
© 2.3x12mm

Washer Wood Screw (4)

Cowling (1)

==([J
Wheel Axle (2)

Retract ( L/1, R/1)

AS6437 Retract Decoration

[

2.6x5mm Wood Screw (2)

Il -
Upper Retainer A(2) 2x5mm Wood Screw (4)
< Z I =

Wheel Door (L/1, R/1)  Wheel Well (L/1, R/1)  Upper Retainer B (2) Lower Retainer (2)

AS6440 Hardw

are Set

©) s -
Collar (2) 3x3mm Setscrew (2)
@ [o=—"] [} Do
M2 Nut (2) Ball End (2) Ball (2)

2x8mm Machine Screw (2)

3x16mm Sink Head Screw (8)




PARTS CHECKLIST

Kit Contents:

FRP Fuselage (1)

FRP Cockpit(1)

FRP Tail Cover (1)

FRP Cowling (1)

FRP Wing Joiner Tube (L/1)
FRP Tube (S/1)

Left Wing (1)

Right Wing (1)

Rudder (1)

Horizontal Tail (1)
Elevator (L/1, R/1)
Aileron Servo Case(L/1, R/1)
Flap Servo Case(L/1, R/1)
Plywood Parts(A)
Plywood Parts(B)
Plywood Parts(C)

VT Lower Trailing Edge (1)
VT Upper Trailing Edge (1)
Doubler(28)

Dowel (4)

Covering (1)

Fiber Cloth (1)

Joiner Wire (2)

Joiner Tube (2)

Rubber Band (2)

CA Hinge(23)

2x5mm Wood Screw(8)

2.6x 5mm Wood Screw (2)
2x8mm WasherWood Screw(24)
2.3x12mm WasherWood Screw (24)
3x20mm Wood Screw (2)
2x8mm Machine Screw (2)
2x15mm Machine Screw (4)
2x22mm Machine Screw (4)

2 x30mm Machine Screw (2)
3x16mm Sink Head Screw (8)
4x20mm Sink Head Screw (2)
3x3mm Setscrew (5)

EZ Connector(1)

M2Washer(1)

Torque Wire (1)
M2 Nut (15)
Clevis (10)
Collar (2)

Ball End (2)
Ball (2)

Al. Spinner (3-blade, 1)
Backplate (1)

Bushing (1)

Adaptor (1)

Spinner Bolt (1)

Engine Mounting Beam (2)

T Washer (8)

Rubber (8)

Blind Nut (4)

Socket Cap Screw 5mm x 40 (4)
Hex Wrench4mm (1)

Hex Wrench1.5mm (1)

Socket Cap Screw 6/32x 20mm (4)
Socket Cap Screw 4x20mm (4)

Tank(1)

Silicone Tube (1)
Straight Nipple (1)
90-degree Nipple (1)
Crank Weight (1)
Fuel Stopper (1)
Fuel Cap (1)

Throttle Pushrod (1)
Retract Pushrod (2)
Flap Pushrod (2)

Aileron Pushrod (2)

Elevator Wood Push Rod (1)
Elevator Pushrod Retainer (1)
Thread Pushrod(2)

Control Horn (L/2)

Control Horn (S/4)

Backplate (S/4)

Canopy (1)

Wheel Door (L/1,R/1)
Wheel Well (L/1, R/1)
Upper RetainerA (2)

Upper Retainer B(2)

Lower Retainer (2)

Retract (L/1, R/1)
Wheel Axle (2)
Wheel (2)

Brass Tube (8)

Straight Threaded End (4)
Z Bend Threaded End (2)
Wire (2)

TailGear (1)

TailWheel Fork (1)

Wheel Spacer (1)

Steering Horn (1)

3x5mm Set Screw (1)
TailWheel (1)

Blind Nut (2)

2.6X26mm Sink Head Screw (1)

Decal A(1)
Decal B (1)
Silver Decal (2)

Qe Vo WING

1. Glue the CA hingesin aileron first.
BABRERENRRE.

4. Using a sealingiron totack downthe coveringinside
the servowell. Trim the excess covering away.

EREARIBEBRIMAEAON, SRR

el i Al

case /hatch cover; secure

5. Locate the left wingservo
the aileron servo as shown.
ERFABRKE/MOEESTEE.

2. Next attachthe aileron inplace then apply CA onboth
sides. Make sure aileronis firmly glued.
REBBREZETRTEABEBAMERER. FEELE
BROER. ARLIHEESR.

6. Connect an extension wire for Aileron servo, heat-

3. Locate the aileron servo well then use a hobby knife to
cut an"X". shrink ortape the connectors to prevent fromloosening.

EABHTIAEYIRAIRFAB#AREL. BORKX BRI R AR I R BB 5 B G i SRR AR AR R



WING

7. Use Throttle Pushrod to guide the wire through the
wing panels. Fix the wire with mask tape to preventfrom
falling backinto wing pannel.

ARSI ZEMPIEESI SEARBERBIENFUBTE
EREREFIEEABEN.

8. Link aileron servoswires to CH1 onreceiver. Make
sure the direction iscorrect. Setthe servohorninthe
neutral then secure the servo horn screw nextsecure
the servo case in place with four 2.3x12mm washer
wood screws.

BIE RN ELREECHI (Aileron) EIEWEB LIERES
EREMHN. BEFRREERPIBREUBLEE. &
AERAFEREAAEDEE FLI2. 3x12mm B RKIBLEE .

9.Please note that the aileron is thick; carefully drill the
(5/64")2mm holes and make sure the back plate isflush
with the hingeline at the other side of aileron. Secure

the control hornin place with 2x22 machine screws.

Trim away the excess screw fromthe backplate. Install
the pushrod with metal clevis, M2 nut and thread ona
piece of silicone tube asshown.

i#omm (5/64")FLAEMEBRE F HE BRI EUE. BIEE
EX, T2#7LEHERR. FLU2x22mmi 12 2 B £
Z. REHERREEEEEIL LIMMRNE & B ERE LR
&

10. If you would use Flap function then proceed the
following steps. If notthen skip tostep 24. Dothe same
procedure for Flap Servo Case. (Left Flap Servo Case
shown) and thread the wire through the wing panel and
tape the wire end on wing root.

BERBNAEAZAAREE. MATEBERIRE T E24,

11. Temporally secure the Flap Servo Casein place
with 2.3x12mm Washer Wood Screws.

LL2. 3x12mmit |y K42 44 [E] 7E 17 BR A FE (4 FLIZ SR B — L %
B2 K) .

12. Carefully cut away covering. The knife maylean
against the flap then carefully cutalong withthe flap
leading edge.
NCERARFEM T ESREXNBEYITR. BETDFLE
AFERGEREAZTATE.

13. Next cut away the covering between Flap | and Flap II.
FEXBRSNMIBME . FHOTIRHE.

14. Carefully cut away the flap from trailing edge.
NOYIFBREE &,

Y
15. Ironthe covering at the trailing edge.

EREARIBZHHNEBRUEERS.

16. Locate the joinerwire and guide tube. Make mark at
the center ofthe joiner side of the Flapl and Flapll.

REEHWLURSE. AN, MMIBEhEMIR.

17. Carefully drilling the joiner side at mark. Note that it
is angle atthe joiner side please drillthe hole perpend-
icular to the surface. Drill 2.5mm hole on Flap land 2mm
hole on Flap Il.

TEEMMEAAEARMBANEER. NAGRE
2. 5mmEgFL, SMEIFEEE $E2mmEg FL .

18. Insert guide tube in Flap!| andlight apply CA glue.
Glue threaded end of joiner wirein Flap Il, also apply a
drop of CA glue.Cut two hinge slots and glue CA hinges
in place.

HIEHIMLmANBERE ., FRBEABHE. EHMs
HENMIBE., ERREBHE. MHNERENTER
LRRREER.



WING

19. Secure control hornon Flap | with 2x15mm machine
screw. Note the control horn should away from the edge
at least8mm. The 8mm isto clearthe riblocated atthe
center of bothflaps.

REMRAFEBRE L2 5mm HIMIBLEE. TE5RA
FEiBn%ZE P8mm.

20. Leave 0.5mm clearance between ribs and flap then
draw the hinge line. Next cut hinge slots to accommodate
the hinges on flaps.

ERESEMREC. SmmzTiE, BHEREFKREERERE
ITHERUNEF L ENEAL.

21.Join two flaps theninsert themto the wing in place.
Make sure there is no contactwith each other then apply
CA atthe hinge area.Move the flap again and make sure
it works smoothly.

BN BELEETFFERARETRE L REBRRETE
FHEURBEZIRBS.

10

22. Repeatthe same procedure onthe rightwing. Link
two aileronservo wireswith Y cord and plug to CH1 on
receiver. Plug theleft flapto Ch6 and rightflap to Ch7.
Refer toyour radio manual and set up Flap.
EERKREEHERERRE L, EBERIFNRCHOARE
REENCHIZ B R P EREREEE.

Here is theset up procedureif using FF9:
AT &Futaba FF9 Z 2% E

1.Reset first.
2.Flap ATV 140% 140%
3.AUX1 ATV 140% 140%
4.Airbrake on Flap 100%
5.PMIX7 AUX1-AUX1

Position 1: 0%

Position 2: 0%

Position 3: 0%

Position 4: 45%

Position 5:90%
6.Trim the two flaps atsame throws byadjusting the trim
knob and pushrodif necessary.

R E & A A AEREE .

LANDING GEAR

23. Epoxythe dowels at wingroot in place as shown.
BEEEHEREEL.

24. Locate the plastic retract well; trim along the molded
line.
HERRAETSEENE.

25. CA the retractwell inplace, trimthe excess plastic
so it islevel with thewing root.

GEEZR G RAETEAERER L S HBIRIER.

1

26. Placethe retractin place and drill 5/64"(2mm) holes
on the retractmount.

TR ERI R G2 B E S 2mmE EFL .

27. Locatethe retract pushrod and ball end, thread the
ball end as shown. The Z-bent endto the center ofthe
ball end isabout 218mm.

AERHRERDNER RELH218mm,

28. Insert the pushrod from wingroot then connectto
retract. Note: The ballend with "Tiger" side shouldface
upside of wing.

HHEEEERBENBRERL LHEMREREFERE. £
BEEEL Tiger " ZHHARLLER.



LANDING GEAR

FUSELAGE

29. You mayneed to trim the wires of retract so the
wheel axle islever tothe wing root. Secure theretract in
place with four 3x15mm Sink Head Screws. Flats should
be ground on thelanding gear legsfor the setscrew to
prevent the wheel axle from rotating under load.
VRS HOEERNELZ, RESERVIE, AREFEH
3x15mm RSB RIRAAEERESR. WML EREEN
wHSLAE—ETEUANEEHH.

30.Locate and trimthe wheel door retainers as shown.
TR EREETHGEME.

31. Trim theretract doorto fitthe retract well.
EEGHREFEIDSHBERTE.

32.Sand the upper retainer B and placeit in the strut coil
then apply CAon retainer. Nextplace thewheel doorin
place, the retainer will be glued onwheel door precisely.

EMRBEMKETHGREEEHBESEEHRL, &
AEEEZEHNEEHE RAERGEHREERELERERE
EREHBEE-

33. Securethe retractdoor with the retainers ( A,B)at
the strutcoil with 2.6x5 mm wood screw.
NEEERESHBES, WLL2 6xSmmRIB4BEIEHBE
[E 7E fFAELB.

34. Secure the lower retainer onwheel doorwith two
2x5mm wood screws.

WA ERRABWME =, 1E FA2x5mmAK 82 4% Bl 7E & ¥ B E 4
S5%fEE-

35.Install the wheel and secure collar with 3x3mm set screw.
Make sure wheel rotates freely.

ZEWHIRIF AHERIXSMmEERN AN REBAEE,

36. Locate the two side frames and rear bulkhead. Trail
fitin thefuselage. Make sure the side frameinsert to
the front bulkhead properly. Make mark on fuselage.
Remove all wood parts then use 200 grit sandpaperto
sand where you marked. Epoxy therear bulkheadin
place.

AR MR IERE A R ERIRAA R RS, &
AEMAERCSHEANESAIRRAENALE. LUAMY
EETRMEMEE E . IRPRAESRE (E F2005% BY RS 4K #fF BB
ﬁﬂﬂﬁ%MMﬁo&EW%ﬁﬁﬁﬁﬁ%EEﬂ%%

37.Locate servotrays and servo tray doubler then glue
the doubler in place. There are two fueltank frames.
Make sure the shorterslot isin the front and longer slot
is inthe rear.

AR BE SR IR ZH et &, IR MAEERARIEF
ME T, EEFLE.

38. Theside frame iseither marked Lor R.Make surelL
is atleft side and Ris atright side. Always trial fitall
wood parts before you glue it. Suggest toglue theone
side frame inplace first, nextthe other sideframe with
servo tray at the same time. Fuel tank retainer and
retract servo mountstrips at thelast.

HEMRER EAAERTLHR BELERKELR. RE
EHAE. ARIBRBUENIEELAEES. EEH
IBFREZE—BMIER, RERZ—BRER, Z&K
AR . HEEEERUREERFMMEREEERE.

39. Gluethe shortguide tubein fuselage.
HEBMEERER/ARSGEE, TARENTE.

40. Trail fitthe two wing halvesand join them withthe
fiberglass tube. Never pushtoo hardas itmay damage
the tube-stop rib inside the wingpanel. Trim holesor
dowels mightbe necessary to geta good fit .

BHRESERATRIAELRENHS L. WG E

EWENSESEEZRERRBETE.



TAIL

41. Locate the hole thatis located atthe bottom wing
between retract the flap servo hatch. Drill a5/64" (2mm)
hole through the fiberglass tube of the main wing halves,
and make sure they are firmly close tothe fuselage then
secure 3x20mm wood screws. Main wing is removable
for convenientin transportation. For best performance,
epoxy two wing halves is strongly recommended.

RTREEHHFREEAL, BEFTRAHSESHELU2mm
LB 3x20mmARBH4EE. BEUREHERSETER
e, BOERRNERE W CHRIERE.

42.Sandwich the three firewalls together; note the cross
laser cutmark should be on thetop and smallest one at
the bottom.

ZEB N ELAREE—E, TER+TFAM, &/
)=

14

43.Epoxy the firwaII in place. You may insert the firewall
to Lsideframe then push in the other side. Make sure the
firewall with right thrust angle as shown.
BEBAEARXUABAEBALE. BEBEEBEEANSS
2. HEEHCEEREBSIBRARTRARE.

44.Assemble the Anti-Vibration Engine Mount.
Bh R 5| B LA R 4B 1

45.Install the Anti-Vibration Engine Mount in place with
5x40mm Socket Cap Screw and Blind Nut. You just
screw in thecap screw thenthe blind nutwill punch into
the firewall.

fE ASx40mmiB A4 B & H FLIRMEEI ERA = 51 B2 e, HFLIR
BREAMAERINR, HERAAETILIEBERBAR X
i -

46. Trial fitthe batterybox, thenepoxy the battery box
and bottom reinforced plyin place. When cured, lightly
apply epoxy onall firewalls areaas well asthe battery
box so the plywood could be fuel-proof. Justmix the
epoxy with nomore that 50% mix of alcoholthen brush
on firewall.

EREUHELARNTIEER, EREARE/EE(A. B
B)EES. FRERFEERERREREEINLE50% X
TLeBlgifiss, ERERMBIBBREEZEL—B, U
IEBRBANKRELEHE.

TAIL #EREEREF

47.Remove the balsa insert from the vertical fin. Then
use flat fileto file thein side ofthe tail toget a smooth
surface.
HEEEEMNAREILRE R, TEFERRTNIBETLERE
HMERBWEBXKUREY.

48.Trial fit horizontal tail in fuselage, centerit then make
marks on tail atfour sides.

BAKFTEREAKS &, BEUEEREERRLEER
E RS E R ok

15

49.Carefully use hobby knife to cutlines inside the lines
about 1~2mm. Remove coveringas shown. Never cut
too deepto hurtthe balsa planking.

FER\MM T FAECHENE 20 REEHRK. TE!
EVOXRAREEBRERGRENESE.

50.Cut away the covering of leading edge atthe root of
elevator where the torquerod isgoing to be installed.
CA three hingesin elevator at this time.

VIBIRA R R A PRI HIREEE, URRRERFH.

51.Trail fitthe elevatoron tail with torquerod installed.
Do not glue atthis step. When satisfied, remove the
elevator and torque rod.

AR FIEUR AR, CAEEARAKEKTERERE L.
EE—THBAEME. REHRIDIBEERKRRA.



TAIL

RUDDER

52.Sand the tail saddle toincrease the roughness as well
as inside of the flange as the fiber cloth will be applied
later.

KEEWMBENRFEEZNS, BUBRERIMLLE
miEE.

53. Insert and center the tail in place. Use books or boxes
to support tail ends make sure it is level to the main wing.
You may needto file the flange to get a good fit. Use
furnished rubber bandsto reduce the gap and fix the tail
in place. Apply thick CA or epoxy when satisfied.
BKFEFERBARGEE, TEREFFE. FAEAHR
AFHRREZ2SERIMESEHER, RRNAZREER
FERETIT. EREENHERERRKTEFLENE
EWACRERER. ERAEHNMHNGEHEREETE
AR, UWRLCEEREEZENEKE, ZB#FRAS®
ERERBKSREHBELTEEREE.

54.Locate the fiber cloth then cut into two pieces atabout
100 x 80mm (4 "x 3").

1 3 & 14 PO Bff B 4 4 75 5 B 23R 5100X80mm,

16

55. Apply 30 min epoxy at the glue area and carefully cote
the fiber cloth.

BEEm AR ERREEARESINH, &R £30
fEE EIRERIEE

56.Lubricant oil to the hinges of elevator torque rod. You
may spray WD-40 onthe hobby knife thenuse the knife
tip to contact the torque shaft and the oil will go into the
hinge. Epoxy the elevator joiner inplace.

1% 7 P& fie 4% 5 42 %4 BY AR 43 S5 1E _EWD-40 (SR EE AR 4 A AE )
), REEHREBREREMSEKTEREEL. &7
DERGREHEAREREGIEAREERLE.

57.Locate the elevator pushrod parts asshown, epoxy
the plywood inside thewood rod at twoends with wires.
Thread the M2 nuts and clevises and make surethe
whole elevator pushrod has no free play. Note the
orientation of the pushrod andclevis.

ErAsHARRERELEERF. SWEEEERARAHEE
WE. REERH. TRERENKAME.

58. Apply a small tube onto the clevis then connectthe
elevator pushrod to the elevator torque rod. Aflat head
screwdriver will help snapping the clevises onto the
torque rod link. Trim the elevator center notch for enough
throws (down) as page 24 shown.

EREREEEEAEAIERE LEMR. EAR
NHBEEFEEL—EFOERENERRGA.

59.Install elevator servo, note the servo horn orientation.

Then adjust the clevises to make sure elevators are level
when servo is in neutral position. When satisfied, remove

the elevator pushrod temporarily and secure M2 nuts and

clevises firmly.

REAMERFRYE, FIEFAMBIBENAE. FRN
BEILRIDHEIESEERIOE.

RUDDER 7 mfe £ F &

60.Trail fit the Vertical Fin Bracket inthe Vertical Fin, you
may need to sand to fitin place. When satisfied, use
furnished covering and iron on the covering as shown.
BETAZERENESL REFEERLFWRABEEAD
M. FIECEAZCERENEWERR.

17

61. Glue Vertical Fin Bracketin place and make sure the
upper one and lower one are in line. Apply epoxy at
torque rodhole nextinstall the elevator inplace. CAall
hinges and make sure elevator is firmly secured.

ERREHMESESAMSIEERL. BARRKREEE

KEE, ERABGREBKEEEERELFEARE.

62.CA the Rudder on \ertical Fin with three CAhinges.
Next install the control horns on the rudder with two
2x30mm machine screws and M2 nuts.

AEfEURENARXEEAEEELE. HXREMRA
THIFREA @M L, {E M 3Z2x30mmiZ 4% E2mmiZ 15 [E E

63.Locate the straight threaded end, brass tube, M2 nuts,
clevises and wire. Cutwire in length 90mm. Firstthread
the M2 nut and clevis then secure the M2 nut on clevis.
Then route the wire through the tube and make it acircle.
EAHEIR. ERER MMRME. FMAAA90cm. AL
FREEZEERTRFR —XGEETR .




TAIL GEAR

64. Next thread the wire through the clevis linkage then
tread to the tube again.
FiBEFIFHETEEEWET -

65.Make the other circle as shown.
BURBTREBEE—HE.

66.Adjust the wire to make the circle as small as possible
then use the pliers to crimp the wire firmly.

1% 806 4% 4T 47 5% 3 {5 PR 8 T A% 58 B 20 Bl KE S AR AR

18

67. Drill the pull-pull wire exithole and threadthe wire
into fuselage to the rudder servo.Do the sameway to
servo end and use Z bend end rod. Do not crimp the
brass tubeat this moment until tail gear pull pull wires
are ready.
HELEFHF—mMHASEEREMNNIEOBITH. Smm
AFARE—EHE A A ERE, 7R a0 A8 —ium 8l 4
BREAAAWTR, EEATEERME! LAZIRE
AR F ) S A T UF R A — ORI AR ER .

TAIL GEARE&H4AHER 5 .

68.Locate the tail gear mount, doublersthen glue them
together then press the Blind Nutin the hole. Itwill be
easier touse hammer or mice.

BREEIRE AR EEFLIER, SEERAMHTFHE
HBEE A% B FLAEIRET N

69. Secure the tail gear mountright in the frontwith four
2x8mm washer wood screws.

1% R 6 B 5 4 B (E FA2xsmmit F KIRA4 B ERHLE .

TAIL GEAR

70. Locate the tail gear bag, and assemble the tail gear
as shown. Note the orientation of steering arm, trim the
outer hole away as it is too long to installin the tail.
Secure steering arm in place with 3x5mm set screw.

NTHEHETHEMBELRRRA. TEEHENAM,
THERNMTMILCLATIR. BRETEET IR
12 | 5 {5 FA3 x5mmig 4% Bl &£ .

71. Securethe tailgear assembly on the tail gear mount
with 4x20mm sinkmachine screws.

BiAERAIx2ommEEZ4ETERRE L.

72. Do the same procedure of the pull-pull wire on tail
gear.

B A iz H EEWME A B .

19

73. Adjust the threaded end at the servo end to getbetter
tension of the four wires and make sure both rudder and
tail gear arein line with each other. Crimp the tubes when
satisfied.
RERAEAEORARKE - HR4BORE, RRAZEA
BREEREBHNKS, RERBERAE.

74. Locate the bottom tail cover, make the opening
according tothe tail gear.

BEAKBEHARTRAERL.

75. Trim the tail cover and fitin place. Drill eight1.5mm
holes then glue doublers at the holearea. Itmight be
needed to sand the doubler to adapt to the curve surface.
Drill the holes againon doublersthen secure the bottom
tail cover with 2x8mm washer wood screws.

HREHAEFERSESEMN. ERAABTEREEE
FABME 1.5mm ROFLEL. BEFEAITRHFTEERAR IR
EREFEIR EAEMERR. EH2x8mmE F KIZH&EE .



FUEL TANK

—

ENGINE3| &% &

76.Place the Engine (Thunder Tiger PRO-91 Shown)in
the Engine Mount then proceed to make mounthole
marks onthe engine mount where drive washeris 5 3/4"
(147mm) to the firewall.

SIE (B f & ERPRO-91) REAESIEE L EEHEILIRE,
Rt 2% B3 Kot 26 B 42 hE B2 BB BN 22 14 TmmBY REBE -

77. Remove the engine and engine mount. Drill the 3.4mm
holes based onthose marks then tap the hole with M4x0.7
thread tap. Connect throttle pushrod then secure the engine
with M4x20mm socket cap screws. Make a Z bent on throttle
pushrod as indicated.

RBESIEE LK FER 3. 4mm RIEEEETL, BETRE
FA M4x0. 7 MBMATUETIGE. EEAHFNEREER
Max20mmE iR 445 51 B E EESIEEL. TEE REHER
B R E N ZIKEEWE T .

Locate thefuel tankand itsaccessories. Assemble the
tank as shown. Install the fueltank in place, connectthe
fuel lines and exit from thefirewall for enoughlength to

carb and muffler.

MEHANER. EHEARZHETEEZLATIRE

EL R

20

)

78.Install the Sept. Fury Exdusive Muffler(TTR9791),
which contains 2 angled exhaust pipes and aim to the
concavity of the fuselage for true scale looking.
EETERFEEESR(No.9791).

79.Install Ttube fitting and fuel tube plug as shown, this
will help you to know fuelis fullwhen pumping.
AR T B SN A [ R B H 2% 2 [ AR AR A ek G e

&R .

80. Install the EZ connector on thethrottle servo horn
with M2 washer and M2 nut. Afterwards, thread the
throttle pushrod through the EZ connectand secure the
servo hornon the servo. Adjust the servo with the radio
on, once satisfied with the result, proceed to secure the
throttle pushrod with a 3x3mm setscrew.
REFAANEZERNBMERZ -, EEFRRBENAHEL
B 7

S V.

RADIO

81. Locate the retractservo tray, gluethe doubleras
shown. Then,install theretract servoon the servo tray.
FhIEHEoE A RO U BAD MR AR B BE = o [E] ZE Uz B0 45D AR % 7% 171 BR
L

82. Secure the whole assembly in place with four 2.3x12mm
washer wood screws. Next secure two Steel Balls on the
servo hornwith 2x8mm machine screw and M2 nuts. The
distance between two balls is 24mm. Fine adjust the retract
pushrod, and make sure the ball link with "Tiger" is facing
up. Switch on the retract gear to make sure the retract gear

works smoothly.

EEWMEREANR KT E, ZREKERER L L2x8mm
BHRIEEEE. TEMIKEFOCHERES 24mm. FHEY
FNEARITIEEN “Tiger” B EZBKHERBERENRKE
L.

I

83. Place a battery in the battery case; use double side
tape to secure it inthe fro nt of battery case. You can use
the excess servotray plywood to make a block tohold
battery in place. It requires an extension wire to connect
to the switch harness. Approximately 300-350g of weight
will be added inthe front of the battery case. See balance
section in page24 and add proper weights to get right CG.

fEA1000mAh L EEih BEIEREMESR EELEREFEE
B, EHEEBEMEN300-350g TEEHEEHFUE
BEEZ. EOMNEFSEREBFEH .

21

84. Secure battery boxcover with four 2x8mm washer
wood screws.

P2x8mm B F KIBM#EEEHNES.

i < &
85. Connect all servo wires tothe receiver; wrapthe
receiver with foamto fully protectthe receiver.Insert
receiver between frameand fiberglass wallin fuselage.
EEFERMAREEGE. BB ELUARARE. i
WHERRSRARZE.

86.Route the antenna alongthe fuselage and exitat the
tail gearopening. Tape the wire in place as shown.
BRBFBUSEFHHUESTLEUBTELIRES L.



COWLING

., N
87. Install the engine cowling; first glue the plywood
doublers inside thefuselage atwhere holeis . Trialfit
the cowlingin place and temporarily secure it with mask
tape. Drill 1/16"(1.5mm) at the place where doublers
are.

RESIZBERHI L, LUEBTEENRS LEBEL
1.5mmfl. RESZIBRBEARARE. BEHMET
W E R IA2. 3x12mm B KIBAAEE .

88. Drill needle valve extension wire exithole. When

satisfied, secure the cowling in place with 2.3x12mm

Washer Wood Screws.Suggest toinstall Precision Fueler
(TTR1115) for easy fueling.

EHMEEREFAAG. BRFL. REMMFL, KHHMHAL.
REBRHRREREMMB[ASIES L.

89. Install the propeller and furnished spinner. What we
used here is Master Airscrew 13x8.

LA ERELERE, BiEEHPMaster Airscrewl13x8
EAREITT PRO-91.,

22

90. Suggest to file the cowl located nearthe ventof
carburetor as shown, the engine will getenough airand
run smootherif youinstall a2 stroke engine.

BB —EREROLEMEREERE.

91. Apply instrument panel in the cockpit. Nexttrim the
canopy and trial fitthe canopy on the cockpit. Glue the
plywood doublers and drill four 1/16" ( 1.5mm) holes.
Secure the canopy with four 2x5mm washer wood screws.
Pilot shown is not included.

B LRI, RERITECRHD . BERRERE,

L. smmiEBBEHEETFLA, TEEBEAEEEFEL
2x5mm7K 82 4% [ E .

DECAL

92.Refer to thebox label thenapply all decals. Suggest
to jointhe fire decals together before applying on
fuselage.

SERMEIE R FHBRMR, EHESABUREESHEY
EHEE.

95.You may need toremove the cowling and apply silver
decal as shown.

ERE TSI ESHRILSREMARERE.

23

93.The photos shown isthe decal at retract gear door.
MRETEEBAR.

N\

94.Trial fitthe upper Cockpit on fuselage, drill eight 1/16"
(1.5mm) holes and glue small plywood doublers inside
the fuselage at the holes area. Drill the doublers again
and secure the cockpitin place with 2x8mm washer wood
screws.

EEMBARES ERFELL. 5Smm FLEREENERBE
FRMEER. BENBETMHEREU2x8mn B KR
& %E -

Your Sept. Fury is nowready tofly, carefully setup the
control throws andbalance your planewell before each
and every flight; never take chances or rush fly your
Sept. Fury.

REGTEN, RITAFFARERBGBERED.



	Ò³Ãæ  1
	Ò³Ãæ  2
	Ò³Ãæ  3
	Ò³Ãæ  4
	Ò³Ãæ  5
	Ò³Ãæ  6
	Ò³Ãæ  7
	Ò³Ãæ  8
	Ò³Ãæ  9
	Ò³Ãæ  10
	Ò³Ãæ  11
	Ò³Ãæ  12

